YKPAUHA O A O ANTYEBCKWUW METATNNYPIMYECKUA KOMBUHAT"
UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
AF3N9
94202 r.Anuesck, yn. Wmuara, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
thakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABOJICKOW CEPTUOUKAT KAYECTBA Ne 69494 Hara 19.04.04 et w3 nucros
MILL'S QUALITY CERTIFICATE Ne D Date Sheet 1 of 1 sheets
CenaeTensecTBO O NPUEMOYHBIX UCNBITAHUAX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncT- 3aBopckoi 3aka3 Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3aKkasuuk: Kopnopauus 'Muayctpuanehbiin Coto3 [JoHbacca ' (MCA)
ans pupmel "ydepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"
BaroH Ne 66227786 LOT 1
RW-car Ne
HaumeHoBaHnue ToBapa: ropavekaTaHbiil CTanbHOM NUCT Cranpapr:
06pe3sHbIMN KpOMKamu Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
- edges ASTM A6/A6M
apka cranu )
Grade of steel ASTM A36 nnockocTHocTb 50% ASTM AG/A6M
' PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocTosiHue nocTaBku; ropsiHeKkaTaHbiv
Delivery condition: hot-rolled
. Ne Homepa Homepa Pasmepbi, MM Konudecrso TeopeTudeckui
! | nosuy. | nnasok napTui Dimensions, mm TOBapa, BEC,TH
TonuwuHa WLupuna Onvha - wt/MecT Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
4 2351 5321 31.75 1829 6096 4 11,116
4 2350 5330 31.75 1829 6096 8 22,232
3 5332 254 1829 6096 2 4,446
4 2351 5333 31.75 1829 6096 2 5,558
2 2351 369 19.05 1829 6096 7 11,669
4 2350 5341 31.75 1829 6096 1 2,779
1 02677 301 15.88 1829 6096 1 1,390
2 2351 368 19.05 1829 6096 3 5,001
Total quantity (pcs): 28 Total theoretical weight (tn) : 64,191
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Buinnaeka :

MapTeHOBCKui# cnocob npou3BoacTBa.

3aBoackon cepTudukart kadectsa Ne

- Steelmaking process : open hearth furnaces. Mill's quality certificate Ne 69494
Homep Xvmmnyeckuit cocrae, % Chemical composition, % .
nnaskiu C | Mn| Si S| P Cr | Ni | Cu Al |l NJ V Mol TiJ]As| Nb| B
Cast Ne X 100 X 1000 X 100 . X 1000
02677 17 91 24 29 10 5 3 3 5 8 <8 <20| 5 5 <8 | 25
2350 19 92 26 32 18 10 5 6 31 8 <8 <20| 5 5 <8 | 25
2351 17 90 25 29 13 11 5 6 26 8 <8 <20| 5 6 <8 | 24

PE3YJ/IbTATbl  UCMBITAHUA TEST RESULTS
WcnbiTaune Ha pacTaxeHne w yaapHbli narub Tensile and impact test
Pasmephi 1=(j) OHeprus yaapa KU
obpasua Ov6op obpasua Tem- | Mpe- | Mpe- | OtroC. | Cyxe- Impact energy
nepa- | pen | pen Hue [2=(i/sm? YnapHas BsiakocTs KCU Waru6
Ne D.m. of Specimen Typa yAnu- Impact strength
napTvu specimen Teky- | npou- | Henne 3=(%) BonokHucTas cocTasnaiowan
wcnbi- | weetn | Hoctw Fibrous appearance
Tonwu- | wupk- | Mecto,| Han- | Mono- | TaHui 4= :;?gg::srb
Ha Ha paBne | xexune Yield Ten- | Elon- Re-
Hwe Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth [Lo=200{ of
mm ture Reh Rm, |Lo*=50| area Z
%) c® Mpa Mpa % % 3HayeHus Values
1 2 3 Zn
5321 12,5 T +20 | 279 | 439 | 32.0*
D12.5 T +20 | 290 | 443 | 34.0*
5330 @ 12.5 T +20 | 320 | 437 | 28.0*
D 12.5 T +20 | 311 | 442 | 26.0*
5332 125 T +20 | 303 | 465 | 34.0*
2125 T +20 | 314 | 467 } 32.0*
5333 @125 T +20 | 316 | 550 | 23.0*
12,5 T +20 | 312 | 534 | 24.0*
369 19.05] 40 T +20 | 368 | 529 | 20.5
19.051 40 T +20 | 369 | 506 | 20.0
5341 12.5 T +20 | 309 | 451 | 31.0*
12,5 T +20 | 279 | 451 | 30.0*
301 15.88| 40 T +20 | 336 | 479 | 21.0
15.88| 40 T +20 | 345 | 482 | 27.0
368 19.051 40 T +20 | 349 | 486 | 20.0
19.05| 40 T +20 | 352 | 502 | 20.0
Mapkuposka: enaxo 8 YkpauHe, MapKa ctand, pasmepb, Ne nnasku, Ne naptuu, MEXICQ, 0271, T0B. 3Hak KOMQMHaT%i N
Marking: made in Ukraine, grade of steel, dimensions, cast Ne test Ne, MEXICO, 0271, mark of the works.
KneimMoska: Ne nnasku, Mapka cranu, TOB. 3Hak komGuHata 0271T( KNenmo
Hard stamp: cast Ne, grade of steel, mark of the works 0271T( stamp ‘“’«':}\\
LiseTHast mapkupoBka:  OAHA KDACHAR NOMNOCA No TOPUY NMCTA \-; .
Color marking: ed § e e g zy : \%\,,
O/0EPTHRUKATIB YR
B v s U Moanuce Lramn akcnepra
P ’ B l D Signature Expert's stamp
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